
 

 －23－

                    COUPLER                   GM750-05 
ITEM DESCRIPTION Q’TY PART NO. 

1 Frame 1 GM750-05-012000 
2 Flange Bolt M10*30 4 GB/T6179-2000 
3 Pin 12*40 2 GB/T882-2000 
4 Pine, Front 2 GM750-05-012030 
5 Pin, Rear 2 GM750-05-012020 
6 Lever Left Hand 1 GM750-05-012050 
7 Lever Right Hand 1 GM750-05-012060 
8 Washer 12 2 GB95-2002 
9 Locking Pin 2 GM750-05-012121 
10 Rod, Locking Pin 1 GM750-05-012040 
11 Spring Compression 2 GM750-05-012134 
12 Guide 2 GM750-05-012131 
13 Trunnion 2 GM750-05-012133 
14 Nut M12 2 Q33212 
15 Cotter Pin 3.2*32 2 GB/T91-2000 
16 Check Ring, Shaft 2 GB/T894.2-1986 
    
    
    
    
    
    
    
    
    
    

 



 －24－

BUCKET                   GM750-06 
ITEM DESCRIPTION Q’TY PART NO. 

1 Bucket Assy. 1 GM750-06-014000 
2 Tooth (Optional) 10 GM750-06-014009 
3 Nut M20 10 GB/T923-1988 
4 Bolt M20*70 10 GB/T70.1-2000 
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    

 

 

 



 

 －25－

LIFT ARM                   GM750-07 
ITEM DESCRIPTION Q’TY PART NO. 

1 Pin, Upper 2 GM750A-01-020012 
2 Pin, Cylinder 4 GM750-07-011009 
3 Support Strut, Cylinder 1 GM650-07-011121 
4 Bushing, Coupler 2 GM750-07-011002 
5 Bolt M10*90 2 GB/T5782-2000 
6 Locknut M10 4 Q33210 
7 Bushing, Frame 2 GM750-07-011001 
8 Lift arm 1 GM750-07-011000 
9 Flange Bolt M10*30 4 GB/T5789-1986 
10 Bracket 2 GM750A-07-020100 
11 Flange Bolt M10*30 2 GB/T5789-1986 
12 Bolt M10*80 4 GB/T5782-2000 
13 Bolt M12*80 1 GB/T5782-2000 
14 Flange Nut M12 1 GB/T6177.1-1986 
15 Plate 1 GM750A-07-020200 
    
    
    
    
    
    
    
    
    
    
    

 

 


